INSTALLATION INSTRUCTIONS Fl BREL'TE%
EL1200 and EL800 Dispenser Sump Systems eanr or orw aTDcompry

EL46-26-PWASH (x 4)

EL46-26-PSEAL (x 4)

EL1200 OR EL800
PLATFORM

DISPENSER STUD (x 4)

DISPENSER SUPPORT RAIL (x 2)

3/8” x 1 1/4 UNC HEX HD SHEAR VALVE RAIL

SET SCREW (x 4)

3/8” WASHER (x 4)

1/2”x 1 1/4 UNC HEX
HD SET SCREW (x 4)

END SUPPORT RAIL (x 2)

1/2” WASHER (x 4)

EL1200 OR EL800
DISPENSER CHAMBER

CONCRETE
TIE U-BOLTS (x 4)

1-7 Issue: 12/05/2019



INSTALLATION INSTRUCTIONS FI B RE LITE%

EL1200 and EL800 Dispenser Sump Systems

SEALING COMPONENT \

“ NYLON WASHER MUST

BE USED (REFER TO PAGE 6)

PLATFORM MUST BE SEALED “ @
TO FORECOURT CONCRETE “ ‘
(REFER TO PAGE 5) “ 0 i ‘ RUBBER SEAL MUST BE USED

(REFER TO PAGE 6)

SEALING COMPONENT

TOP EDGE SEAL
(REFER TO PAGE 5)

SEALING
COMPONENTS

NYLON WASHER MUST BE

USED (REFER TO PAGE 4)




inimum

200
Maximum

350

N

Sealant
.
20 Fl
| ~
ANRN

PART ofF orw a JIIZ) company

FIBRELITE=

NS \ A R T
v Y ov O Y °ou Y D\ o [any
e B A N L RO S I 2% 50§ e
4 oo, °° o %0 % °° 00° 500, °° o %o w o > o
N © ©0°5°00500000 o © ° ©°0°%, 00,¢ o s | )
A LTRSS SN SR T LR PN o <= g Q
o o ° ° o o L >
V Pz o ° ° °0,0 "oe° 9 ° o © a o
0 o 0o % %004, 0% o oo 0 I o )
Y 006°°550°%0 o 00°%°6°0 73]
o o < »
Po oo 0o o
o O o O o© % m
oo
0 @ |
°

Il

CONCRETE TIE U-BOLTS

®
[
e

Al
A
N

°
%0
°
o
o
)
)
o
°

300
N
|
%
o
o
)
o

500
N
s 4

VERY IMPORTANT
VERY IMPORTANT OUTER EDGE “A” OF
AWAY OVER 300mm

oL- ¢

FRAME SET 5-10mm ABOVE GENERAL
GRADE AREA WITH CONCRETE RAMPED

2 %

o
=¥
CS
2 9

[
? 2
<A
NO
o3
= w
<o
1 ®©
AO
= g
25
- L




INSTALLATION INSTRUCTIONS FI B RE LITE%

EL1200 and EL800 Dispenser Sump Systems pant or orw o) company

U-BOLT ASSEMBLY
(4 No. ASSEMBLIES ) DISPENSER
CHAMBER WALL

DISPENSER
SUPPORT
BRACKET

1 No. U-BOLT COMPRISES OF:

4 M10 WASHER 2 oar
3 NYLON WASHER (203) 2 NYLON
2 HEAXAGON NUT M10 4 K
1 U-BOLT 1 Fier
ITEM DESCRIPTION QTY  MATL




INSTALLATION INSTRUCTIONS FI B RE LITE%

EL1200 and EL800 Dispenser Sump Systems pant or orw o) company

PLATFORM ASSEMBLY
(1 No. ASSEMBLY)

NOTES:

THE PLATFORM (PLINTH) IS TO BE SEALED, IN THE FIELD WITH 40FC SEALANT ON THE TOP AND EXTERNAL BEAD.

SEALED IN THE FIELD
WITH 40FC SEALANT

/X/

DISPENSER CHAMBER




INSTALLATION INSTRUCTIONS Fl BREL'TE%
EL1200 and EL800 Dispenser Sump Systems eanr or orw aTDcompry

SUPPORT BRACKET ASSEMBLY AND WATER GUARD ARRANGEMENT (4 No. ASSEMBLIES)

"FOOT" OF
DISPENSER UNIT

|
|
RAIL PLATFORM ( w ]
(PLINTH) i T
‘ 3
45 | o
|
\ Y - J
/| X
( ~ By
I
\
< DISPENSER RAIL
SEALANT
- : J

5 EL46-26-RSEAL 25 O/D x 12 I/D X 3 RUBBER SEAL 4 NBR
4 EL46-26-PSCREW  M12 x 65 THREADED STUD 4 stier
3 EL46-26-PSEAL M12 UNC NYLON SEALING WASHER 4 NYLON
2 EL46-26-TOP PLATFORM WITH INTERGRATED WATER BARRIER 1 FRP
1 EL46-26-PNUT M12 UNC NUT 4 STt
ITEM PART CODE DESCRIPTION QTY MATL
NOTE:

THE PLATFORM WATER BARRIER IS FACTORY FITTED TO THE PLATFORM.
PLEASE ENSURE IT IS FREE FROM DAMAGE BEFORE FITTING.

NB:
SEAL THE RUBBER SEAL (ITEM 5) TO THE PLATFORM AND UNDERSIDE OF THE DISPENSER FOOT WITH
SEALANT. ALSO FILL THE MOUNTING BOLT HOLE IN THE PLATFORM WITH SEALANT.

THE DISPENSER NUTS (ITEM 1) MUST BE TIGHTENED TO ACHIEVE A SEAL. THE NUT SHOULD BE
TIGHTENED UNTIL THE OUTER RETAINING RIM OF THE RING OF THE NYLON WASHER (ITEM 3) IS
DISTORTED AND HAS ENGAGED AROUND THE HEAD OF THE NUT.



INSTALLATION INSTRUCTIONS FI B RE LITE%

EL1200 and EL800 Dispenser Sump Systems pant or orw o) company

IN FIELD WATER TEST
THE INSTALLATION MUST BE SITE WATER TESTED. FLOOD THE

AREA AROUND THE DISPENSER PLATFORM ENSURING THAT
THE PLATFORM WATER BARRIER IS NOT BREACHED. OBSERVE
FOR WATER INTRUSION AT ALL JOINTS. IF LEAKS ARE
DETECTED RE-SEAL AND RE-TIGHTEN AS APPROPIATE AND
RE-TEST.

Dispenser ——»

)

Water
Barrier

/'N4A/4 }/]4\%"@2@ — o ﬁﬂd,ﬁ\\\ $\4$%\\

f\ ~ ! - —] ~ A
- } < = ~ \ ~
< o NP v s | A
e - > N
- P > 4 N /N 4 < - ~N
~ l 4 % - /s AN N ~ ¥ | N
< o ) A < | | N N N > ~
< O o O o o [¢)
o o° 0000 OOOOO%OO o °o oL o ° 0 O oooooc
°o 00000000 O oo o o OOOOOO O oo oOOOO
, 000%0 04505 j° 07 0g o © 60 062 °%0 0% o 0o
5 0°90 09 0 oo O o o 4 o o 0© © o o ©
o o9 o 0o [ 3 o © o 00 o o ¢
0% ©0065°°0 4 0% o %% o0 ° 00°0% oo
O o o o
OOQDOO o o 4 o o | oOO oo OOO o © 5 ©
o ol ©°o °© 50 o o e
) o o o C 00 o~ O o
0° 0 09 0o O o o0 ©° °¢ Q o 5 O o
ooooog 0° ooooO( b 00 o ooo"ooooo o
O O0g 0o 00% o0°%° % o °% 0% 0 09 o o oL©°
> ° o Lo 0o %0 o° ° @ 0© 00000 ‘v %00g o
)00000000000 %00 o ¢ o © 0%0 0°7°%, o o
o 09 "0 0°o oo EOOOO 00 5 o0 0 O g
O o0 o O, O 0o o o o o o <
°© 0 4°8 0 ©o "0 509 oo 9o o0 o oF¢
5 o oL oo o o o ©0
o o © Op > g Og o o O
050 "0 00, ° ° o o ° oo°
’ o ° o 0% ° o o ] °6 o o o
o 0,0 ° ) ) e, 00
o O 0 o° o o ° o0 ° o 0, © o og (g
° o °© 5°0 0 %o o°°3§ 000500 g 005 o4
o°%o © 0 0 0o ° 0 o 00 ©6°0 0O oo o © °o o
o o 0°o0_ %00 °6 § 0o © °
o o° ©oo ° 0% o© 0 o Lo 0 0 © 0O 0 ¢
o °© 0 o OOOO 0" 5o o o Oooooo 0 oo anoo
O so00%Y0 OOOO o NG o O ooo°°°000 S 0 o
y 090 009 o oo O o o o o o o© O 00 o© (e}
o o9 o 0 o o) o © o © o o
0° 000 °0 o 0% 0« °%° o0 ° 00°0% oo
O o o ]
©°50_° o, % o ¢ ° o° %o o © o
o> o 50 o o 9 00 O ° o0 ©
o o o O o~ © ¢} 00 o O o
0° 0 09 oo O o o0 ©° ©°¢ Q o 5 O o
0o ~0O° 9 7% °0 o, Y0045 068 o 900 0 ©
> 04 0 ° o oo © S ° o CXe)
o o O o o oO( > o o © o 09 o o 0g
o 0 Lo 0 %0 0% ° @ 00 ooooooooooo o
)OOOOOOOOOOO %00 ,© yo © 0% 0° 7%, o o
o o° ooo°o oo o0 O 0 O a ~ °

o 5900 o o o © o
n Ooog ~

é
A WATER INTRUSION POINT



